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Applicant : Nantong Lixing Machinery Manufacturing Co., Ltd.

Address : Group 7, Jinzhuang Community, Shigang Town, Tongzhou
District, Nantong City, Jiangsu Province, China

Client ID : CC5472

Manufacturer : Same As Holder

Report on the submitted sample said to be：

Sample name : Black Bumper Plate

Model No. : --

Sample Model : --

Sample received date : 2024-11-27

Testing period : 2024-11-27 to 2024-12-03

Conclusion : 1.Total Lead Content — California Proposition 65
2.Total Cadmium Content—California Proposition 65
3.Phthalates Content—California Proposition 65

Result : The test result of submitted sample pass and comply with requirement of California
“Proposition 65”.

******FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S)******

Written by: __________________Inspected by: __________________Approved by: __________________
Sebera Li / Engineer Austin Zhong / Engineer Martin Wang / Manager

Report Query
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Test Results:

Description of test sample:
Sample No. Description

1 Rubber

2 Metal

1. Total Lead Content — California Proposition 65

Test Method: CPSC-CH-E1001-08.3:2012& CPSC-CH-E1002-08.3:2012, analysis was performed by ICP-OES.

Test Item Unit
Result

MDL Limit
1 2

Lead (Pb) mg/kg N.D. N.D. 10 100

Note: 1.mg/kg = milligram per kilogram= ppm.
2.MDL = Method Detection Limit
3.N.D. = Not Detected (< MDL)

2. Total Cadmium Content — California Proposition 65
Test Method: CPSC-CH-E1002-08.3:2012& CPSC-CH-E1001-08.3:2012, analysis was performed by ICP-OES.

Test Item Unit
Result

MDL Limit
1 2

Cadmium (Cd) mg/kg N.D. N.D. 10 100

Note: 1.mg/kg = milligram per kilogram= ppm.
2.MDL = Method Detection Limit.
3.N.D. = Not Detected (< MDL).
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3. Phthalates Content — California Proposition 65
Test Method: CPSC-CH-C1001-09.4, analysis was performed by GC-MS.

Test Items CAS No. Unit
Results

MDL Limit
1 2

Di-(2-ethylhexyl) phthalate (DEHP) 117-81-7 %(w/w) N.D. N.D. 0.005 0.1
Di-butyl phthalate (DBP) 84-74-2 %(w/w) N.D. N.D. 0.005 0.1

Butyl benzyl phthalate (BBP) 85-68-7 %(w/w) N.D. N.D. 0.005 0.1

Di-isononyl phthalate (DINP)
28553-12-0
68515-48-0

%(w/w) N.D. N.D. 0.010 0.1

Di-iso-decyl phthalate (DIDP)
26761-40-0
68515-49- 1

%(w/w) N.D. N.D. 0.010 0.1

Di-n-octyl phthalate (DNOP) 117-84-0 %(w/w) N.D. N.D. 0.005 0.1
Di-isobutyl phthalate(DIBP) 84-69-5 %(w/w) N.D. N.D. 0.005 0.1

Di-n-pentyl Phthalate (DPENP) 131-18-0 %(w/w) N.D. N.D. 0.005 0.1
Di-n-hexyl phthalate (DHEXP) 84-75-3 %(w/w) N.D. N.D. 0.005 0.1
Di-cyclohexyl phthalate(DCHP) 84-61-7 %(w/w) N.D. N.D. 0.005 0.1

Note: 1. % = percentage by weight. 0.0001% = 1 mg/kg.
2.MDL = Method Detection Limit.
3.N.D. = Not Detected (< MDL).
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Lead Testing Flow Chart

Sample Preparation

Sample Measurement

Acid digestion with microware

/hotplate

Filtration

ICP-OES
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Cadmium Testing Flow Chart

Sample Preparation

Sample Measurement

Acid digestion with microware
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Phthalates Testing Flow Chart

Cutting/ Preparation

Weigh Sample

Sample solvent extraction

Concentration/ Dilution of

Extracted solution

Filtration
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Photographs of Samples

***End of Report***
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